feplogo.jpg

SUBMERSIBLE PUMP REPLACEMENT PARTS

CLICK HERE FOR FE PETRO CATALOG & MODEL/ PARTS LIST

Item

Part Number

Description

Qty

1

400125001

3/16 x 1-5/8 Spiral Pin

1

2

400615001

Manual Relief Plug

1

3

400211114

O-Ring, Plug

1

4

400627001

Retaining Ring

1

5

400616001

Manual Relief Screw

1

6

400333012

O-Ring, Relief Screw Top

1

7

400333007

O-Ring, Relief Screw Bottom

1

8

400628901

Manual Relief Plug Assembly (includes item #2 and #3)

1

9

400629901

Manual relief Screw Assembly (includes item #4, #5, #6, and #7)

1

10

400259001

1/4 NPT Pipe Plug

3

11

400137937

Syphon Check Valve

-

12

400221930

Discharge Manifold (includes one each of item #1, #8, #9 and two of item #10)

1

13

151213930
151213932

Lead Assembly, 156” Length 
Lead Assembly, 240” Length

1

14

Purchase Locally

Stationary Vapor Tube 3/8 OD x .035 Wall

-

15

4001689XX
(XX = length)

Riser 4 1/2 OD x .188 Wall Steel Tubing
Riser 7” - 19”
Riser 20” - 30”
Riser 31” - 49”
Riser 50” - 69”

 

16

Purchase Locally

1/2 Steel Banding

-

17

400600002
400600001

5/16-24 x 7/16 Set Screw (for VLs ONLY)
5/16-24 x 7/16 Set Screw (old 2-piece VLs)

3

18

400333015

O-Ring, Lead Assembly

4

19

400264009

5/16-18 x 1-1/8 Socket Head Cap Screw

4

20

400263004

5/16 High-Collar Lock Washer

1

21

402449001

Gasket, PMA

1

22

PMA XXX

Pump Motor Assembly
(XXX indicates options & horsepower)
(includes item #35)

2

24

400981001

3/8-16 x 1 Hex Head Screw (may purchase locally)

2

25

400285002

3/8 Standard Lockwasher

1

26

400197930

Cover, Manifold Assembly (includes one each of items #10, #27, and two each of items #24 & #25)

1

27

400333238

O-Ring (A/G Compatible)

1

29

400147930

Clamp Valve Assembly (includes item #28)

1

30

400174930

Spring, Check Valve

1

34

400988931
400988932
400988933

Check Valve, Standard
Check Valve, Model R Check Valve Model W
(each Check Valve includes #27)

1

35

152350902

PMA Hardware Pack (includes item #21 and four each of items #19 and #20)

-

Not Shown

400216905

O-RIng Kit - AG Compatible (each O-Ring Kit contains items #3, #6, #7 & #27 shown this page and items #2, #11, #15, #19, #23 & #24 shown on page 35)

 


diag1.gif


CLICK HERE FOR MORE FE PETRO PARTS